6L-LPBrc00G MHE 29029 11241 No.ubs Foul v

PIECES DE RECHANGE
.  Tracteurs

Pleew No_ 33RB12

“na
A
- ) ;
2N . - ~s
'V\iﬁ

ETIAER.CY




I

|
/.Ed Nod z: S T-1D+200%
( 1@1L0 61-LDrE007 MAR 28049 11:42 No.0U8 P .02
S
‘'F35354-350 REPAIR PARTS

16

Vi

B

7? '
Lop——-

(FROMT AXL :
ASSEMBLY}

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Uss of setvice/replacemeant pans other than original

ITEM

ALL UNNUMBERED” e
S ARE INTERGCHANGEABLE . '
WITH OPPOSITE SIDE 135695 A

o

equipment pans may void your warranly.




£

NOY L < L0 bL=4D*+*c00x

F35534-150

KEY# PART#

1 331173-880

2 331834

3 331835

4 313003-853

[ 313004-853

-] 658352-853

7 328154

8 £5273

. 9 80720

10 274854

11 180138

12 2483

13 1490

14 a32178-880

8 56235-860

1€ 008348

17 321980-853

18 302723

) 302724

20 44811

FAl 274872

22 5139%

23 336726

24 307274

25 301542

26 308468

a7 722

28 0783

a8 5055

30 310203

31 55676

32 1498

a3 67478

34 IS5

as BT 786

a6 “0545%

a7 EROR-060

37 B16¢02
KBiRA12
336313

MHF 2809 1145

CHASSIS & HOOD ASSEMBLY

DESCRIPTION

FRAME, MAIN, SF, RIDER...
FOOY PAD, RH, SF, FULL WIDTH

FOOT PAD, LH, SF, FULL WIDTH...
BRACKET, 'GRILLE SUPPORT, LH "
BRACKET, GRILLE SUPPORT, RH .\

SCREW, EN6-18 X 1.0 WDFLLK \
NUT, 5/16-18 WOFLLKLRG WHIZ
BOLT, 826X%2.075 SRSH 1/2-20.
NUT, ¥/2- QOREGHXCWLK
SCAEW, 3/8-16X3.00 HHC
WASHER, 391DX1.25DX 02 %ELLVIL -
NUT, 38-16 HEGHX!‘THLK
CONSOLE, 5F, (R, DARH))
CONSOLE, REAR "‘t‘V!:"
SCREW, 1/4»20‘( Rt WAAHTAP .....
DASH, §F, W/ A\»M‘..‘GPWH ......
INSERT, DASH;LH) Y1HP ..
INSERT. DASH, FIH/ 11HP
SCREW, /&-20 % .76 WAHHTAP
HCREW, 128:20K SSWAHHO
NUT 4-20 \VDFLWH!Z~LK
NO("‘ H=i2/PLASTIC
SUPROXRT, HOOD. H-12, GP VIHP .
SCHREW, 10-24 X 1.00 HWATAFR, BLACK "
NUT#10-24 HXHONYLK...
GRILL, (3-18, GPWR, SM LOWER GREV
t.RAL‘.KET TIE. HOOD ..
s SREW, 10-24 X SOSLHWATAP
CUP, HOG FUNG, C-SHAPED _.
BQLT, 475 X 5B0 HHE8H, 8/!&13
NUT, 501618 REGHEXCTRLK
SPRING, HOOD LATCH
LENS, 11HP, SMOKED, H-ia
SOREW, #8 X 50PLASTITEIH| LD
FOIL. HEAT REFLECTOR ..ot
BRACKET. FRONT HANGER
PLUG, DOME. 56 DIA, HEYCO »2953 BLACK .........
PARTS MANUAL -
QPERATORS MANUAL (FRENCH)

N

LI

v

1)

)

v




gd NO4d ZEL0

F3554-350

LD

REF
MAIN FRAME
st

VRN

Usp of service/raplacemsnl pans o

squipment parts may void your warranty.

NOTE; ALWAYS USE ORIGINAL EQUIFMENT PARTS.

ther than original

MHk

23094

REPAIR PARTS

11:d35 MO .UUE F.U4 ¥

5“4;;

REF. CUSTOMER ASSY. PG.
SEAT AND HARDWARE

. REF.
™ CONSOLE

ALL UNNUMBERED
ITEMS AHE INTERCHANGEABLE
WITH OPPOSITE SIDE

335695 A |




dd

D

f'n

NUd

F3554-350

KEY#

5¢
55

67
58
59

87
68
69
70
77
78
”

GG LU DE-L U0

PARTH

68357-852
20507
1408
330463
120392
995346
332420-880
anb346
126358
446363
55273
B5023
50BB3I
41520
271100

NUT 3-8

I R Y § b ) Ll-44 NO

CHASSIS & HOOD ASSEMBLY

DESCRIPTION

PLATE, SEAT. F6, SF, LF ..

BOLT. 437 X 188 HHSH, BB,
NUT, 5/18-18 REGHEXCTRUK.Y.
SPRING, BEAT 1.60 0D X225 LVNG
WABHER, ELAT 281 X B3.X\065. -
SCREW, 1/4-20 X 50 WAMHTRR
FENDER, F-5. SROMEY e e
SCREW, 1/4-20 X '&{.‘WA‘HTAP
BOLT, 518-18 X £00< SARRLN
WASHER, FLAT 375, .88 X 082,...
NUT, 5/16-18W0OREL KIR(" WHIZ ...
TRIM, STRSF’ BLAGK ..
GUIDE, BELTN:

NUT, 3/608 h\CTRLKJAM
 MEXKEPS .

Qry

e NP PO B = RO DI A RN

LUUE U

5,3

v



o

oo d NO4. TTILO BT-LA=ZTO0T

2
| 4=359

RET.

5 HARDWARE}

REF, G
CHABSIS & HOOD PQ. % o
(FRONT MLE-‘\"‘\ L @ a‘f}(\

SUBDORT}

NOTE; ALWAYS USE ORIGINAL EQUIPMENT PARTS.
Use of servicasreplacement parns other than original
Laquipment pans may void your wartanty,

CUBTOMER ABSY. PG,
(BTEERING WHEEL = — —

MAR ZBG 99

Akr,
/CHASSIS & HOOD PO,
(DASH}

11:44 Mo .00S

REPAIR PARTS

ALL UNNUMBERED
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE BIDE

KKVE VAN
I

=

ce v



F 7 Hd NOY €& L0 BL-AU-E00G

g LR LRt A L~ U D Lt
o F3554-350 STEERING ASSEMBI.Y
S
KEY# PART# DESCRIPTION aTty
1 i AXLE FRONT ASSEMBLY. SF_L.ONG .. reereirieene
1-1 312280 FRONT AXLE ASSEMBLY, S§F, BLACK ...
1.2 80546 BEARING, FLANGE 7691D X 1,002 ODX (N
1-3 310368 SPINDLE, ASSEMBLY, RH, LONG, SF
1-4 36625 RING, RETEX 57 % 03 TRU §133-78 . e
-5 310367 SPINDLE ASSEMBLY. LH, LONG, BF . IR
1-§ 827819 ARM ASSEMBLY, SF, 4WS, FRONTS.’ E!;'%\Nu N
1-7 454565 PIN. SPRING .250 DIA X 1.25 LC)N(" ) T
2 302688 ASSEMBLY, TIE ROD, 19.31 LONG(. A
3 180124 SCREW, 3/8-18K1.28 HHC ... S0l 2
4 120382 WASHER, REGSPTLK 393x BBX A0 e 2
s 1408 NUT, 3/8.16 REGHXCTALK [, L2
(“ & 227369 GEAR, SECTOR, SF, W54 1
A > 7 333209 PLATE SECTOR, SF, AWS, BLACK ... . 2
8 330021 BUSHING, SECTOR GE#\‘:‘\ SF, AWS e
] 181543 SCHEW 3/6-24 X L 50HHC), 1
10 845 ASHER, FLATOIWAX Y 24X 110 .2
1 412348 Nm B/B-28 HXC TR e cer et sureasvevar s osrssias g 3
12 328808 DRAG LINK ASSEMBLY. 17.60 LONG | A
(Y 87158 BALL JOINT, 22 THISHORT $TUD .. w2
y 12-2 124925 NUT, 3/8-24 ABGREXIAM . L2
@ j2-3 66100 ORAG LINKL (0 mmsen v e s 1
13 120382 WASHER-RED: SPTIK 383 X SBX 10 . .2
14 120369 NUT. 3/3(24 REGHEX .. et e 2
15 327305 SHAET FIN-STEER, BLAGK .
18 . 328682 BEAHING, ELANGE S0 1D X i 37000 e 1
17 326505 SEAEW, 178:-20 X 7% (TQ 30- 35 FT®) .. e 2
18 26637 RUCE, 14120 WDFL MAC-LOCK ... . . e 2
19 20864 RING-RET E .39 X .04 TRU 6133-30 .. IR |
20 54902 BEARING, FLANGE 75310 X .37 OD X80 1 N
30 d TIRE & RiM, PU1I X 50X 6 . . IR
ao-1 24167 VaLVE STEM
0-2 39037 RiM. WHEEL
30-3 314418 BEARING. FLANGE
30-4 TIRE REFER TO TIRE TREAD PAGE
35 842 WASRER, FLAT TEE X 1M X 075 . 4 -
36 36625 RING, RETEX .67 X 05 TRY £133- 75 R
37 a0344 HUB CAP, 1500 1D X 7/8 LONGS ... a2
— a8 ABOTER SCHREW, 3/8-16 X 1.25 HHG . e )
N KL:] 120354 WASHER, FLAT .408 X 81 X 065 .2
A : a0 WEATA NUT 3/8.16 HWOFL WRIZ-LOCK 1
» ORDERINDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE
%




2 6d NO4 e L0 6L-40~5000 rmre L Fo LA s8 NU UG T o

. F3554-350 REPAIR PARTS

. REF.
.. ;| ENGINE PG
T GNGINE

REF.
MOWER PG,
= EHGINE SHRAVE

{357 pevan &) 2
OM ARBEMBL
T FRAME

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ALL UNNUMBERED
Usa of service/roplacement parlt othor than original ITEMS ARE INTERCHANGEARLE

aquipmant parls may void your warranty. WITH OPPOSITE SIDE 331791 C

e v

€



Otd

NOY

x
%
L]

DO~ D WS

85-3
58
80
&1
&2
A3
b9
85
66
68
69
70
71
72

o400 blLl-LW~cUUC

F3554-350

PARTS

v

303109
80796
220653
54758
326615-853
180077
1498
180091
120383
1498
323126
35468
120638
180079
136485
498
336218
56255
57187
331800
147166
bBG&14
408098
271184
120393
1468
331836
319676
131972
58180
48761
321989
JIZNORY
p

Bl
35374

T 46892

1490
3aN75
IB780
323127
20507
1498
23222
120393
121222
271184
44105
327867
A0

2a167
25362
TIRE
57479
52928
842
42815
36625
40294
5550
2968
327017
73787
180022
12D3v0
120375

PIHE LU 1l

DESCRIPTION

TRANSAXLE, FOOTE 4380-5 ..
PULLEY. 66 O, VAL T/A

KEY, HI-PRO, 606 .75 DIAX 187 WD
RING. RETEX .58 X 036 TRU B100-62 ..

BELT V4L, 82.00, SF DRIVE ... .. e

BRACKET, TRANSAXLE ..........
SCREW, 8/18-18 X 75 RHG ...
NUT, 571618 REGHEXCTALK |
SCREW, 816-18 X 2 50 HHG
WASHER FLAT 344 X 69X .085..
NUT, 8/16-18 REGHEXCTRLK ...
BRACKET, STABILIZER, BLACK ..
SCREW, B/18-18 X 78 WARHTAR ..
WASHER, HYSPTLK 328 X 80X 08 ...
SCREW, 51618 X 100 HHC ... .
WASHER, EXLK 320X §1X.03,
NUY.&1&1BREGHEXCTRLK“"“"
SHIFT BRACKET, PO3OVa360 .
SCREW, uazsx7$NYLﬂHC N e\ .
WASHER, 760 X .250 SP‘TRANSAX'

SHIFT LEVER (DANA) .
PIN, COTTER .126 DA X 1.00 LONG-..
KNOB, ROUND 1.50 DIA, BLACK ..
BELT GUIDE .. >,
NUT, &/18-18 HEXKEPS ..
WASHER, FLAT 344 X 88X 055
WNUT, 8/16-18 REGHEXCTRLK.
ASSEMBLY, PEDAL, BRAKE; CLUTCH SF .................
PIN, CLEVIS 600 0 A48T LONG

SPACER, SLEEVELRIX 62X 1, 240 ..
PiN, HAIR 081 DIAX 82 1.ONG
PAD, CLUTCH/BRAKEPEDAL ..
IDLER ARM BRACKEY, TRACT!ON
BOLT, 625 X(19% hﬂQH 5/16-18.., .
WASHER, FLAT 333 X 87 X 118
NUT, 516 T8 REGHEXCTRLK ..
RETRINER BELT ...
PULLEVNDLEER. Va4 LSOGX 62
a0t $'e I8 X 180 CARRSNM ..
NUE, 3/6 16 BEGHXCTRIX. ., e e
CTUTSHARON ASSEMBLY, 6ADIAD2 . . .
~~PH‘NG 380D X 218 X. 066 TENSION ..
BRAGKET, BRAKE ROD, BLACK ...
BOLY, 437 X . 156 HHSM, 5716-18 . T,
NUT, 5/16-18 REGHEXCTRLK ...
ARAKE ROD, RIDER, BLAGK .....occivnreciennes irnnneens
WASHER, FLAT 344 X &0 X 065 . .. ..
PIN, COTTER 090 DIAX 75 LONG

NUT, 5/16-18 HEXKEPS .. .
NUT, 5/16-18 HWDFLCTHLK
SPRING, deDXV?ﬁXo9|TENm0N.m_.“““
SPRING. 071 X 62X 437
TIRE & RiMm, PU 18)(85)(9
VALVE STEM

RIM, WHEEL

REFER TC TIRE TREAD PAGE .

SPACER, SLEEVE 76 X125 % 1.8 .. oo
KEY, SOUARE 187 SQUAREX 2,25 LONG ..o

WASHER, FLAT 786 X 1.21 X 075
WASHER, FLAT 755 X 153X 07..
RING. RETEX .57 X 05 TRU 5133- 7% ..
HUB CAP, 1.6001D X 778 LONG ..
WASHER, FLAT .sosx.aex.‘sm
WASHER, FLAT 504 X 7B X 089, oo
SCREW, 5/16-18 X 1. BOHHCFT ...
WASHER FLAT 330X 76X 1703
SCRAEW, 1/4-20 X (.00 HHC I

WASHER, NEGEPTLK 288 X MO 67
NUT. (#4-20 REGHEX v e o

* CONTACT YOUR NEAREST TRANSAXLE DEALER FOR PARTS & SERVICE

A CRDER INDIVIDUAL PARTS - ASSEMBLY NOT AVAILABLE

MG  a vhem o ekt a4 e BB A DA

e e e ek na h A ek ks m b b A e e e

P e o 4

AN A BN AR

-4t

QTy

"y

SO T

LMD

MOTION DRIVE ASSEMBLY

g

v



2

I bd NOd Y6 -+4LU DLE=4U=cU0

F3554-350

?

o

CHASBSIS &
HOOD PAQ

REF. -7

CHASSIS & HODD £G.
MAIN FRAME

equipment parls may void your warranly.

NMOTE: AL WAYE USE ORIGINAL EQUIPMENT PARTS. ALL UNNUMBERED
Use of servica/raplacemeant paris other than origiaal ITEMS ARE INTERCHANGEABLE

fiFE SRS LE 47 HNUO.UUs F

REPAIR PARTS

335692 A

WITH OPPOSITE SIDE

10

N

v

£
B



/ ‘ FJ'I&. NOd
/

7

F3554-350

KEY# PARTY
‘ *

2 80047
3 138485
4 46708
5 57808
6 54787
7 54080
8 M2814-653
8 180020
10 50352
11 314989
12 300302
13 48049
14 47545
16 47345
1% 56670
17 48704
18 3200
19 274707
20 308459
21 50607
22 57444
23 325847
24 327422
26 223423
28 36287

* SEE ENGINE MANUAL

Ga L0 BT -UO-T007

MHr SO

dodosdr

MU

IV

r

PR

ASSEMBLY

DESCRIPTION

ENGINE, 12HP, TEC, OHV XL ..o

SCREW, /816 X 1.25 WAHHTAP
WASHER, EXLK 384 X.60X .04 ..
GASKET, MUFFLER ., .
MUFFLER-DOMEXP RDUND

SHIELD, HEAT, FOR ROUND Mum:«nﬁﬁ Y.

SCREW, £/16-18 X 3.50 HHC .
BRACKET,GAB TANK
SCREW, 1/4-20X .75 HHC!
NUT, 1/4-20 WDFLLK TOPL’YVD\
TANK FUEL 1 GALLON, CLEAR

SCREW. .26 X 76X smuww;.«é‘me

TURING, .25 X .50 X[BULKGABLINE .

CLAMP HOSE SOREW.TYPE . . . . .

CLAMP, HOSE SCREWIYEE ...
FILTER, IN-LINE ..
CAP, GAS 1-1/2- ,’THD '-“LAGK
THRQTTLE CONTRSL ...
SCREW, 10-24 X 50 WAHHMA
NUT, B10-Z4 NXBONYLK e
KNOE! F‘OUND‘\HRO‘!TL!: BLA(..K
TIE. CARLE QUACK NYLON, 5682 era
QIL DEAINVALVE OR TUBE .

CAPLOR PLUG FOR OIL DRAIN . . oo
DEELECSTOR, MUFFLER PARTIAL ...

SCREW, #8-32 X 38 HHWATAP .

JO A S

w_a,.........‘mm....d

Qvy

11

v



) , vr ot sS4 MAR 26’99 14 No.008 P,
i = L F3ISSURYO R 26799 11:48 Np.008 P .12

| KEFAIR PARTS

REF
KEYusn

/-""

. o~
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS ’ ‘“
Use of sorvica/replacomant partg athar than originai ITEMS ﬁl&‘é‘iwe"%?ﬁ?c?nme
eruipmeni parta may vaid your warranty. WITH OPPOSITE Sibe '
335860 A
12

T :Bd SZ:.T 78,28.67 « ap ndaax xeq



€

F3554-350

KEY# PART#
1 325004
2 310242
3 180077
4 1408
3 304015
6 310872
7 180073
8 1498
-] 313880
10 180073
13 1498
12 313681
14 180077
14 1498
15 £6424
15-1 56425
18-2 495652
18-3 50616
154 55847
16-8 46662
16-6 50818
15-7 51440
158  313ags
159 583gs
1410 1282
16 35498
17 800345
18 1406
19 310762
20 180077
2t 006416
22 1408
23 180077
23 1499
26 180070
25 906416
27 1498
28 310673
29 310230
40 - 310229
3 180126
32 1489
33 55724
34 806428
35 20864
38 8665
a7 2483
38 89573
a9 314427

381 488
39-2 BO6R7R

3n-a A0
40 £7616
41 850418
42 ~14089
45 56687
a8 8482
45 309936
48 32222
47 180020
48 1802

- NUT, 716-20 WOFLER o

MAR 26799  11:48 No.008 P.13

PESCRIPTION

3" DECK KIT ..covvrvsrvnnnecvmressems s eoeesesssens
BAFFLE, 36 RD, LH, DECK, BLACK .. o,
SCREW, 5/16-18 X 7S HHG ................
NUT. §/16.18 REGHEXCTRLK ..........
ASSEMBLY, TORQUE TU BE, 36" .....
SUPPORT, PIVOT TUBE, BLACK .....
SCREW, 6116-18 X SO HHG ...
NUT. 5/16.18 REGHMEXCTRLK
32 & 36 QUADRANT, BLACK.....
SCREW, 5/16-18 X .50 HHE ..
NUT, 5/1&-18 REGHEXCTRLK .,
BRACKET, IDLER, BLACK ...,
ECREW, £/16-18 X .76 MHC __.
NUT. 518-18 REGHEXCTRLK ...
QUILL ASSEMBLY, 36/30/80/43 .
OHAFT/SADDLE, 38" .................
BEARING, BALL 6203-

SCREW, 516-18 X .78 WAHHTAR ...
SCREW, 646-18 X1 B8 WAHHTAP ...
NUT, §/16.18 REGUENCIRLK ..............
LIFT PLATE, BLACK & e
SCREW, 5M6-1BX 75/ RHG ..o
WABHER, FLAT 391 X 1.00 X.125...._..
NUT, 51648 REGHEXCTALK .........._. ..
SCREW, /18- 38X 76 HHGC ...
NUT, 8/15-18 REGHEXCTRLK ...,
SCREW,S/16118 X .00 HHG ...
WASHER FLAT 391 X 100X .125..,
NUT, 8/18-38 REGHEXCTRLK ............
BRACKET, PIVOT, BLACK ........
BARINTCH v e
SRACKET, LOGK .......oooovvr
SCREW.3/816 X 150 HHC ..
HUT, 48-16 REGHXCTRLK.............
PiN, PIVOT ROD .60 D X 7.55 .............
WASHER, FLAT 515 X .68 X, 06d.........
RING, RET E .39 X .04 TRU §133.50 ..
BLADE, 36~ STD-LIFT 18, BLACK .ovvevriienseren o
WASHER, .30 1D X 1.26 0 X 07 BELLVIL ...
SCREW, 8/8-24 X 1,00 NYLHHG ...
IDLER, ASSEMBLY, PIVOT ARM .............
PIVOT ARM, IDLER, 32736 RD ...
BRAKE PAD - HARD-NF349 (X-303 ...
AIVET, OVSET .187 DIA X BOLONG..........
BOLY, .500X1,950 HHSH 3/8-16............. ...
WASHER, FLAT ,391X1.00X.125....

NUY, 3/8-18 REGHXCTRLK ............
CLEVIS 30°SD LiFT CABLE. ...,
BOLT. 375X .186 HHSH, 6/18-18
NUT, 8/16-18 HXCTRLKJAM ...
BACFLE 36RD DECK, BLACK ...
SCHEW, 1/4-20X .76 HHG ...
NUT, 1/4-20 REGHEXCTRLK . .

Zz :Ba

S7:.T 7ZR/78/601

1
PRE-PAINTED DECK ASSEMBLY
|

3

= ap niax xeg



3 N

ips ' , MAR 26’99 11:49 No.0Qg P,14

' F3554-350 | REPAIR PARTS

-

HEF, e
ENGINE DRIVE ¢ " 1
BHAPY ~n

DECK ABSY. PAGE
IDLER ARM ASEY.

.“,
NOTE: ALWAYS USE ORIGINAL EQUIFMENT PARTS, ALL UNNUMBERED
Uze of servica/replacement parts other than original ITEMS ARE INVERCHANGEABLE
equipment parts may void your warranty. WITH OPPOSITE SIDE 335064 A
14

£ BI  G7JT PRAIAAL : : ap ndax xeq



¢/

&>

ID:
F3554-350

KEY# PARTH
1 13534
2 a7e7
3 56180
4 7354
& 303028
6 57217853
7 180128
8 4464963
] 1460
10 35410
11 62636
12 48563
13 120392
14 1802
t6 308701
16 48365-853
17 46364-853
18 180077
18 120303
20 1498
21 302611
22 23763
23 es
24 307050
25 180081
26 53246
27 1498
28 53995
28 313632
30 46683
1] 48881
82 1602
n 59607
34 46478
<} 201718
37 120072
40 180077
41 1498
42 50003
43 120128
44 326028
48 120383
49 435348
50 §23102
51 23168
62 £7650
54 180079
54 1498
L 49030
66 1409

MAR 26799

11:49 No.Q08 P,15

~ FINAL DECK ASSEMBLY

DESCRIPTION Qry

ASSEMBLY, MOWER, 38" RD, DECK ......oooooooo
PIN.CLEVIELONG ...
PIN, HAIR .091 DIA ¥ 1.62 LONG ... =
RETAINER, BELT ........oooernnnorin
PULLEY, IDLER BFF, 313 DIA coveeve vyl
BRACKET, BRAKE ROD............
SCREW, /8.6 X 1.7S RHG ...........
WASHER, FLAT 378 X .88 X .082,
NUT, 3/8-16 REQHXCTRALK.............. [
EPRING, 071 X 62X 4A7..........._\
BOLT, .976 X .250 BMWA, 1/4-20.7 /.
WASHER, FLAT 281 X .saX 085/} .
NUT, 1/4-20 REGHEXCTRLI ... o, ...
BELT, V6L, 80.00, DECK, 35-R0, EXP ...
COVER. QUILL, LM
CQVER, QUILL, RHA LS
SCREW, 571618 X .76 M0
WASHER, FLAT .345X.69X 065
NUT, £16-18 REGHEXCTRLK ........
GAUGE WHEEL, EUR0, 6.00 0D X 1.38 WD
BOLT, .500 X 1.200 HNSH, 3/8-16 .,
NUT. 3/8-16 REGHEXCTRLK............
LEVER. HEIGHT ADJUST .......
SCREW, 5/18-18-%/2 50 HHC .
SPRING o v,
NUT. 5/18. 18 REGHEXCTALK
GRIPMAND /... oo
LEVER, BLADE ENGAGE, BLACK ... .
BRLT.\375 X 250 BRWA, 1/4-20 ... ...
SPRING, TORSION 36 AD, 32 RD ..
NUT, 374-20 REGHEXCTRLK .
NUT, /2 PUSHON ...
GRIP, HAND 5010 3.37 LONG, CK e vverisriee v,
CABLE, LIFT, 22.7 LONG, F5.20X408. .. oo
NUT, 1/4-20 REG SQ ...,
SCREW, 6/16-18 X .75 HHG ...
NUT, §/16-18 REGHEXCTRLK
CHUTE, EXTENSION, PLASTIC, 36 RD, BLACK........1
PIN. COTTER 125 DIAX 128 LONG............... ... 2
PULLEY, ENGINE 3.0D X 4.0 LONG X 5.00 Cerreem 1
WAGHER, REGSPTLK 450 X 78 X 12........ 1
SCREW. 7/16-20 X 4.25 HHC, SLACK ... .. 1
SUPPORT. GUIDE BLACK ... ... 1
GUIDE, MOWER DECK, BLACK.. . . ... e )
RETAINER, .34 ID X 62 XOIWIRE ..o 1
2
2
1
2

ek e wh s ek ol b

............

.......

SCREW, 5/16-18 X 1.00 HHC ..........
NUT, 5/16-18 REGHEXCTRLK .
SCREW, 3/8-16 X 7.50 HHC ...
NUT, 3/8-16 REGHXCTRLK

: H R I :
-:-.-—..-a.a-—-&-a-‘m-am“wh&h——-u.-m-a

¥ :B4 GZ: 2T ZA//A/ART

15

: ap ndaa xeg



L1u:

F3554-350

-3 Switchis ¢
motinted on
mowaer deck

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS.

: ALL UNNUMBERED
Useo of setvica/replacemem paris other (han originaf ITEMS ARE INTERCHANGEABLE
equipment pans may void yaur warranty. WITH OPPOSITE SIDE 335737 A

MAR

2699

11:50 No.Q08 P.16

REPAIR PARTS

S :Ba Q72T ZAs)0/AT

16

: ap ndax xeg

/



Fax recu de :

LA

F3554-350

DESCBIPTIDN

Wiiic HARNESS. SF, 8-12HP, 8.8, WIAMM ...............
8Y.~ASS FOR GROUND BUPPORT ..

SPLICER

BULB, HEADLA

TIE, CABLE BLACK NVION, 5,62 TONG .,
PHESS CLIP, 1.380 LONG 28510 e
RETAINER, 260 DIA X 1.666 WIRE ........,
SWITCH, IGNITION & LIGHTS ..
NUT, 58-8 ACME DELTA FOR BOGT ... vovoeerrerer
KEY. IGNITION ...

...................................................

TIE, CABLE BLACK NYLON, 5. 62 LONG
PRESS CLIP,1.380 LONG 255 1D
ASSEMBLY, UGHT WIHS-‘IM TURAN ......

197U(7bL 174D rYg: B

s Y A e T AR A VAV L T I B N |

ELECTRICAL ASSEMBLY

Qry

................

HARNESS, DECK WIRE BHORT. 4 WIRE ............,'.'IIZIZZ 1
- BWITCH, SCREW MOUNT, DP, Nc NO aucx
SCREW., #10 X .50 HHTAPPST,

TIE, CABLE BLACK NYLON, § 62 LONG
SOLENQID

NUT, 1/4-20 REGHEXKEPS ..
NUT §716-24 HKEPS

SWITOH SEAT
SCREW, 174-20X .38PHPNHISA /.

.................................

BATTERY, 12V

BATTERY B
SCREW, 1/4-20 X .50 WAHHTAR ...
SCREW, 1/4-20 X .75°SXSEMMA ...
NUT, 1/4-20 REGHEXETRLY. ...........
SCREW, 1/6-20X .78 .‘CM.

-------

...........................

&mm'remme r-aem ....ZIILI

TIYYII Y

FUSE SPADE TYAE 82V 15A

CABLE RETAINING 8RACKET...
INSULATCR, RA‘l"'FPJY BOOT BURG ...

NUT, 124-20 AEQHXIAM

----------------------------------------------

KEYE PART#
¥ 391453
2 B22206
3 322268
4 87444

] 41482
] an3064
7 25712
8 B7444
[-) - 41482
10 54888
1 327364
12 327352
13 27380
14 57588
15 57476
16 400302
1? 57444
1% 83716
20 187745
a1 1084

. 22 1802
23 armnvye
24 271187
25 57444
26 55511
27 271164
] 87647
20 180505
0 52603
<)) 329175
32 005346
a3 1877245
34 1502
35 180020
36 2M172
37 302031
3B Nan
ab 08201
40 124818

SCHEMATIC DRAWING

il

wirond

i fln gaze

@g-w@,___q.. g

Eten poren . i

POSITION [GIMILID{S

¥ | [

OFF, o ]
[RUN/OGHT e
R

Avrh 3IART

134
*

i

17

N



Fax regu de :

- F$554-350

KEV® PANTH

1978¢7UL  1¢:45 Pg: ¥
LTI TSR Ve S L4 "L Y LUD LS

REPAIR PARTS

DESCRIPTION

1 403700 DECAL, CAUTION, DECK. LH ....ccooe v §

2 AD2703 DECAL, CAUTION, DECK, RH ......

3 o7 PAD, ADMESIVE 1.00 X 1.50 X .12 .....

4 305602 FOAM HOOD 4 X 15 ...._....cccoeonun.,

1] 305803 PAD. 18 X & FOAM HOOD ...,

] 32072 DECAL, DASH, PLAIN. EXPORT, G, P ..

7 301104 DECAL, CONSOLE, TOP, SHIFT §.SP .. |

8 402689 DECAL, CONSOLE SYMBOLIC CAUTlON veers . |

9 402704 DECAL. CAUTION, DECK. 8H .......co.........

10 402708 DECAL, BLADE, CUT HElGHT/ENGAGE

1" 402702 DECAL, BRAKE/CLUTCH .oviirceerivrmviirinnsrnnnonssiossnens 1 335710 A
18

g



Fax regu de -

¥ P P W LD :

L—

R

KEY# Pamve

334314
330510
3424
120393
120640
180077
F31a22
301413
AEBI7E

DESCRIPTION

SEAT, MICHIGAN GEN, W/SWITCH HOLE P

STEERING WHEEL ...

PARTS BAG, ASSEMBLY SEAT/STERR """
WASHER, FLAT 344 X 6D X 065 ., . . "
WASHER, HVSPTLK 328 X 60X 05 ....orrr """
SCREW, 5/16-18 X 76 HHC ... oo "

COVER, STEERING SHAFT ......
SPACER. STEERING SHAFT ...

PIN, SPRING, 250 DIA X 2.00 LONG _...ocrrr 770

i1rar7v4 ER P A~ ryg. [«

MAR 26°'gg

~ 12:04 No.opg p
LURIUMER ADSEMGLY

3

: i
.a-.....p..\.a..‘....

327405 D

20

01



Fax recu de :

.-.5,35&35@

%

TREAD PATTERNS

19/87/82 17:25 Pg: Y

MAR 26°'99

TIRE SIZE “pr S

11 X4.00-5 42295 310679
13X 5.00-6 41080 K18680
15X600-6 89830 (316702
16 X 4.80- 8 305035

16 X850 -8 41081 319682

18 X 6.50 - 8 42091
18X850-8 (319688 317400
18X950-8 41106 315701

20X800-8 315685 315684
20X 10.00-8 58276 319686
20 X 10.00-10 55893 319687

23 X 9.50 - 12 53655 318680

ucl"

301140

57164

319689

l{D!l

313952

314539

313950

314584
313654

314370

12:0%

TIRB B ltl

No . OU9 P 02
“lﬁ

‘lE’l |-

331606

BEMID

21






